
218.007.200 

 
 

TOWN OF LADYSMITH 
 

LIQUID WASTE MANAGEMENT PLAN  
STAGES 1 AND 2 

 
 
 
 

FINAL 
 
 
 
 
 

NOVEMBER 2010 
 
 
 
 
 
 
 
 
 
 

DAYTON & KNIGHT LTD. 
Consulting Engineers 



218.007.200 

 
THIRD PARTY DISCLAIMER AND COPYRIGHT 

This document has been prepared by Dayton & Knight Ltd. for the benefit of the client to whom it is 
addressed. The information contained in this document represents Dayton & Knight Ltd.’s best professional 
judgment in light of the knowledge and information available to Dayton & Knight Ltd. at the time of its 
preparation. Except as required by law, this document is to be treated as confidential and may be used and 
relied upon only by the client, its officers and employees.  Dayton & Knight Ltd. denies any liability whatsoever 
[...]
The potential for in-ground liquid waste disposal was defined such that the potential was 

limited by the classification of the most constraining parameter.  For example, areas that 

had one out of the four properties considered “very poor”, even if the reminder were 

“good”, were classified as “very poor”.  Table 3-2 summarizes the constraining 

parameters and their associated potential for waste water ground disposal. 

 



  
 

 Page 3-25 218.007.200 ©2010 

TABLE 3-2  
POTENTIAL WASTEWATER GROUND DISPOSAL MODEL 

Property Good Potential Moderate Potential Poor Potential Very Poor 
Potential 

Soil Texture sand, loamy sand, 
sand loam, loam, 
silt, silt loam 

gravelly sand, very 
gravelly sand 

sandy clay loam, 
silty clay loam, 
clay loam 

sandy clay, silty 
clay, clay 

Depth of Soil 
above Restrictive 
Layer 

> 90 cm 60 to 90 cm 0.30 to 0.60 cm 0.15 to 0.30 cm 

Slopes 0% to <15% >15% to <25% >25% to <35% >35% 

Drainage well drained moderately well 
drained 

imperfectly or 
rapidly drained 

poorly over very 
poorly drained 

Sensitive Areas Within 30 m setback (coastline) or as indicated on Town of Ladysmith OCP Map. 
 

As shown on Figure 3-3, no “good” areas exist for ground disposal based on the 

information reviewed.  The majority of the area mapped as “moderate” is within the 

highly developed part of town and is already serviced by the central wastewater collection 

system.  Some moderate potential areas for ground disposal exist in the undeveloped 

areas in South Ladysmith as long as the environmentally sensitive areas are considered 

(including water wells). 

 

According to the Vancouver Island Health Authority, recent complaints regarding septic 

issues have only been received for properties along Chemanius Road (not within the 

Town boundary) near the waterfront (due to the steep slopes in this area).  The Town of 

Ladysmith Public Works staff indicated that relatively few septic systems were in 

operation within the Town of Ladysmith boundaries and those systems were present in 

the south.  They were not aware of any septic issues within the area. 

 

Due to the regional level of information reviewed, areas that are mapped as poor or very 

poor may still have the potential for in-ground liquid waste disposal depending on the site 

specific conditions, discharge, size, type of system, and degree of treatment considered. 

 



  
 

 Page 3-26 218.007.200 ©2010 

To assess a specific area or property within the Town of Ladysmith beyond the screening 

level provided in this document, the following site specific issues might be considered for 

field investigation or other evaluation: 

 

• Topographic and percentage slopes on a local scale – care should be taken not to 

place a waste water disposal field near slopes or other features (pit, ditches) where 

breakout might occur; 

 

• Soil Infiltration Capacity – in-situ testing is recommended within the proposed waste 

water disposal fields either through permeameter, infiltrometer or percolation testing 

methods; 

 

• Characterization of site specific soils and depths to restrictive horizons, bedrock and 

water table under winter conditions; 

 

• Presence or absence of potential environmentally sensitive features such as local wet 

areas, proximity to streams, tributaries or other water bodies.  Establish appropriate 

setbacks; 

 

• Survey water wells in the area – Note neighbor’s wells or local community wells.  

Plan carefully if the property in question will have both a wastewater disposal field 

and water well.  Ideally, wells should be upgradient with respect to the direction of 

groundwater flow with appropriate setbacks; and 

 

• Degree of effluent loading in the area and potential deleterious impacts from 

increasing the load based on predictive modeling or monitoring of baseline water 

chemistry. 



  
 

 Page 4-1 218.007.200 ©2010 

 
 

TOWN OF LADYSMITH 
LIQUID WASTE MANAGEMENT PLAN – STAGES 1 AND 2 

 
 

4.0 EXISTING WASTEWATER FACILITIES AND SERVICE AREAS 
 

The existing study area with the sewer system and the Ladysmith wastewater treatment plant 

(WWTP) are illustrated on Figure 4-1.  The WWTP is a primary treatment plant, which 

discharges effluent to the inlet of Ladysmith Harbour.  The system serves the entire Town of 

Ladysmith.  Most parts of the sanitary system flow by gravity, with four small pump stations 

serving areas that cannot be serviced by gravity.  All components of the system are owned, 

operated and maintained by the Town of Ladysmith. 

 

4.1 Sewer Collection System  

 

Sanitary sewer systems are primarily intended to collect and transport wastewater to 

treatment facilities.  However, most sanitary sewer systems are subject to the entry of 

stormwater during rainfall events, through infiltration of subsurface water into defects in 

the collection system, and through inflow of surface water through manholes and surface 

drainage systems that may be connected to the sewer.  Inflow and Infiltration (I&I) can 

significantly increase the flow rate to collection and treatment facilities during wet 

weather; in some cases, this may cause spills of untreated wastewater. 

 

From information provided by the Town of Ladysmith, no sanitary sewer overflows in the 

collection system have been reported.  The old town site has had the combined sewers 



  
 

 Page 4-2 218.007.200 ©2010 

separated through the construction of sanitary sewers, however many of the private 

properties have not been separated. 

 

4.2 Pump Stations 

 

As noted above, the Town of Ladysmith owns and operates four pump stations; these are 

summarized in Table 4-1.  The locations of the pump stations are shown on Figure 4-1. 

 
TABLE 4-1 

WASTEWATER PUMP STATIONS 

Pump 
Stations 

Number 
of 

Pumps 
Pump Model HP Impeller 

Model RPM Capacity 
(L/s) 

Age 
(years) 

Gill Road 2 Flygt 3201 29 454 1800 55 27 

Sandy 
Beach 2 Flygt CP3085 3 436 1700 13 27 

Transfer 
Beach 2 Flygt CP3102 3 267 7440 <13 27 

Ludlow 
Road 2 Myers 

4VHX100M4-03 10 - 1750 Not 
Available 8 

 

(1)

 

  Best Efficiency Point used from catalogue. 

4.3 Wastewater Treatment Plant 

 

4.3.1 Existing Facilities and Immediate Upgrade Needs 

 

The existing wastewater treatment plant includes a new headworks building constructed 

in 2009/2010.  The headworks include a rock trap, fine screening of influent sewage in 

two parallel channels, grit removal, and flow measurement.   

 



  
 

 Page 4-3 218.007.200 ©2010 

A new pump station is included in the headworks building to pump influent to the 

proposed secondary treatment facilities.  A storage reservoir and pump station for future 

use of reclaimed water is also included in the new headworks. 

 

Primary treatment of screened wastewater is currently provided in the spiragester, which 

will continue to be used for storm bypass treatment in future.  Prior to 2009, chlorine gas 

was added to disinfect the primary-treated wastewater, and sulphur dioxide was added to 

dechlorinate the final effluent.  A new system was installed in 2008 to replace the 

chlorine gas system with liquid sodium hydochlorite (bleach), and sulphur dioxide gas 

with sodium bisulphite.   

 

Two outfalls combine to convey the treated effluent and bypass flow to the inlet of 

Ladysmith Harbour.  The capacity of the outfall pipes is about 6,500 m3/d for the 300 mm 

diameter cast-iron and asbestos cement pipe that discharges treated wastewater from the 

spiragester, and about 55,000 m3

 

/d for the 710 mm polyethylene outfall for bypass flows.  

Settled solids from the spiragester are stabilized in an autothermal thermophilic aerobic 

digester (ATAD), dewatered in a screwpress, and transported to the Town’s Works Yard, 

where the biosolids are composted further in static piles.  The ATAD digesters were 

designed to accommodate treatment of primary sludge for 8500 people.  Addition of 

secondary sludge will reduce the ATAD capacity by one-half. 

 

The existing treatment plant has primary treatment capacity for about 6,500 people.  The 

treatment facilities are under capacity for the current service population (estimated at over 

8,000 people – see Table 3-1 in Section 3.2.2).  In addition, the existing facilities are in 

need of repair and replacement.  A number of studies have been undertaken to develop a 

strategy for upgrading and expanding the treatment facilities (e.g. Dayton & Knight Ltd., 

1991, 1999, 2004, 2007a, 2007b and 2008). 

 



  
 

 Page 4-4 218.007.200 ©2010 

An upgrade to the WWTP to address immediate needs is currently underway; the 

following (Phase 1) upgrades were completed in 2009/2010: 

 

• spiragester – internal metal structure required replacement; 

• influent screen and grit removal – redundancy and additional capacity is required as 

well as future pumping for secondary or remote treatment; 

• disinfection – the gas chlorination system required complete replacement and a 

hypochlorite solution treatment with sodium bisulphite is proposed; and 

• electrical upgrades. 

 

Phase 2 will provide primary treatment filters to replace the spiragester. 

 

Phase 3 will provide the secondary plant in accordance with MSR requirements as well as 

standby power, water reuse, solids handling improvements and sustainable features. 

 

Future phases may provide for UV treatment, tertiary treatment and/or outfall extension, 

plant expansion and additional integrated resource management. 

 

The work described above will complement any secondary or advanced treatment 

solutions planned (see Section 4.3.3). 

 

4.3.2 Discharge Permit 

 

The Ladysmith WWTP operates under Ministry of Environment Pollution Control Permit 

No. PE-120 and its amendments (attached as Appendix 6), which specify the following 

requirements for the Sewage Treatment Plant Discharge: 

 

• Maximum BOD5      

• Maximum TSS      130 mg/L 

130 mg/L 

• Maximum day discharge     6,100 m3/d 



  
 

 Page 4-5 218.007.200 ©2010 

• Annual average discharge     3,050 m3

• Chlorine residual prior to dechlorination   0.1 mg/L to 1.0 mg/L 

/d 

• Dechlorination prior to discharge to   <detection limit 

 

Permit PE-120 includes the following parameters for the screened Overflow Bypass 

Discharge: 

 

• Combined stormwater and sewage maximum day discharge  8,500 m3

 

/d 

Completion of the LWMP will result in replacement of the Ladysmith WWTP Permit PE-

120 with an Operational Certificate. 

 

4.3.3 Addition of Biological Treatment 

 

A test program to investigate an innovative technology to meet secondary treatment 

standards was undertaken by the Town beginning around the year 2000.  Based on the 

results of the testing, the Town concluded that the technology should not be implemented 

(Dayton & Knight Ltd., 2006), and decided to pursue alternative, but proven, 

technologies for secondary (biological) treatment.  On behalf of the Town, Dayton and 

Knight recently assessed four process alternatives for upgrading the primary wastewater 

treatment to secondary treatment; these were the Biological Aerated Filter (BAF), 

Integrated Fixed Film Activated Sludge (IFAS), Moving Bed Biofilm Reactor (MBBR) 

and Membrane Bioreactor (MBR).  As described in Section 2.1, the MBBR process was 

identified as the preferred option based on an evaluation that included capital and 

operating costs, space requirements, track record, reliability, operating characteristics, 

expandability, effluent quality and sludge production. The MBBR was found to be the 

most appropriate of the four processes to meet site constraints and treatment 

requirements, and since it could incorporate nutrient removal technologies as may be 

needed as a result of further environmental impact studies of the harbour (Dayton & 

Knight Ltd., 2008). 



  
 

 Page 4-6 218.007.200 ©2010 

 

A potential process (Vertreat™) that uses a small footprint was briefly examined, but not 

further advanced since the process could not be shown to reliably meet nutrient removal 

standards.  The Town is proceeding with a funding application to senior government to 

support the upgrade to secondary treatment based on the moving bed bioreactor (MBBR) 

process. 

 

The upgraded secondary WWTP will meet the standards for secondary treatment as set 

out in the Municipal Sewage Regulation (MSR) for two times the average dry weather 

flow for a design population of 17,200 people.  Secondary treatment requires removal of 

five-day biochemical oxygen demand (BOD5

 

), and total suspended solids (TSS) to less 

than 45 mg/L, compared to 130 mg/L in the existing WWTP discharge permit.  Based on 

the discussion in Section 3 of this report regarding the sensitivity of Ladysmith Harbour 

and the importance of the shellfish resource, it was recommended that process selection 

ensure that design of the secondary treatment facilities be flexible to allow future 

upgrades to advanced biological and/or chemical treatment to achieve removal of 

nutrients (nitrogen and phosphorus) if needed in future.   Filtration to achieve advanced 

removal of TSS may also be needed in future.  The potential addition of these advanced 

treatment steps has implications for the space requirements and ultimate capacity of the 

upgraded WWTP, as well as capital and operating costs; these additional requirements 

have been considered in the design of the secondary treatment facilities.   

In addition to or as an alternative to installing advanced treatment at the WWTP (if found 

to be necessary), the Town may extend the outfall discharge out of Ladysmith Harbour, 

past the embayment line into Stuart Channel (see Figure 3-2 in Section 3.3.1); this should 

allow protection of water quality and the shellfish resource in Ladysmith Harbour based 

on the use of secondary treatment at the WWTP.   

 

The above alternatives were developed and discussed with the Joint Advisory Committee 

during development of the LWMP.  Important issues addressed included protection of the 



  
 

 Page 4-7 218.007.200 ©2010 

receiving environment, fisheries resources (mainly shellfish), the capacity of the existing 

WWTP site to serve long-term future populations, economics, recovery and reuse of 

treated effluent and residual solids, and social issues such as odour and aesthetics. 

 

4.4 Boat Holding Tank Pump-out Station 

 

A boat holding tank pump-out station and a washroom are located at the Government 

Wharf near the Ludlow pump station.  There is a holding tank for the washroom, which is 

pumped to the Ludlow pump station.  The boat holding tank pump-out station, which is 

not yet connected to the washroom holding tank and therefore is not currently in use, is to 

be connected when reconfiguration of the wharf is completed.  The Ladysmith Maritime 

Society intends to install a pump out station at the Ladysmith Maritime Marina below the 

machine shop in 2011; this will also be connected.  

 

4.5 Un-serviced Areas 

 

Properties that are not connected to sewer are typically serviced by onsite sewage disposal 

systems.  Onsite systems are those designed for treatment and ground disposal of 

wastewater within the boundaries of individual lots or parcels. These systems typically 

include a septic tank followed by a subsurface disposal field.  The useful life of ground 

disposal systems and the effectiveness of treatment vary widely according to local 

conditions (Dayton & Knight Ltd., 1994a).  Solids that accumulate in septic tanks 

(normally referred to as “septage”) must be periodically removed by pumper trucks, to 

prevent clogging of the disposal field.  Pumper truck discharges can include industrial 

and commercial wastes as well as septage generated by onsite systems.  Town staff report 

that only a small number of properties within the municipal boundary are not serviced by 

the central sewage collection system.  A discussion of the potential for serving new 